@ SIL.COTUB SA

QuaMty amd Servios = i
B, BIKAl VITEAZU ND.63 MILL TEST CERTIFICATE
4700 2ALAND ACCORDING TO EN 102063.1.8
ROMANIA
[ DA To. PAGE
11.02.3003 _ ORDERNO, PO t7080 ﬂ 2 1OF 1
[DUFERCG SA " SPECIFICATION _ WA WAGGON 1O,
. [mamacwrnie | swAP BODY NO. :
BUYER:  lseoaLucanG ASTH A SORABIS; ASTHI A SYHE: crADE N [TRUCK NO. :
swrzERL A
Now BZE WEAT NUMBER OF NUMBER OF LENGTH WEIGHT NMT NUMBER OF TEM LoT
NUMBER FECES PIECES IN METERS ByNTLESS
1 1 12" X 0.145 {48.30 x 3.58 mm } 33738 810 810 4837.760 18.887 13 2
TEBCHFTION 1
199.714MT OF SEAMLESS STEEL TUBING ORDER CONFIRMATION 187030
{DUFERCO REF.NO. 187030)
— PRODUCY ANALVSES
—THEMICAL COMPOIMION % OIREATESTS
No. HEAY Sampis no. < [ 8l » s o N o Ou v Fatiening Bending Flaing Hardness :_i"r-!_u !—h!qe
1 33739 I7TSe 0.180 0.560 0.231 0.010 0.008 0.111 0.120 0.010 0.130 0.011 - GOOD - - 2500 -
33739 TS0 0.130 0.561 0,231 0.010 0.008 _0.114 0.124 0.010 0.180 0.010
2 33739 37760 0.181 0.581 0,230 0.011 0.009 nlwaa 0.120 0.011 0.181 0.010 - GO0D - - 2500 -
33739 rrel 0,181 0.561 0.230 0.010 0.00% 0.1%1 0.121 0.011 0.181 0.010
WECHANICAL PROPERTIES
TEST SPECMEN ToEoN TRACTION CHARPY V-NOTCH TEMP, SHEAR
Tenalls Stranght Yhid Strenght Elongrlon
No.| HEAT Sampit no. Dimensions Snction Langth Reguived Resuit Required Renuit Requind | Rasult °F *
e x neh inch? Inch uin Max. Py Min. M, Lt Min. % 1 2 3 Average
1 33733 37758 0.78 x 0.14 0.11 200 $0000 73049 35000 50188 20.00 31.5Q
2 33738 37760 0.78 x 0.14 .11 2.00 50000 73821 35000 31258 20.00 27.00
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